
mental
JUNE 1972

The rush 10 shape
the cleaner car
512



TbeChQmdaTBOBOUUBBREDn®n
Flue Gas DesullurizatioDProcess ...best 01 thebreed

Now there's a simpler way to keep the air free
of sulfur and other pollutants from power plants,
steel works, refineries, sulfur plants and even
smelters. A more economical, more effective
way. It's the Chiyoda THOROUGHBRED 101
Flue Gas Desulfurization Process. We tested it
and proved it in 250 days of continuous opera
tion. The first commercial plant employing this
new process is to be installed at Nippon Mining
Company's Mizushima Refinery to treat 20,000
sci/min of tail gas from a sulfur recovery plant.
Here's what the Chiyoda
THOROUGHBRED 101 offers:
* Continuously stable operation-no slurry is
[...]
to Ryan. This contrasts with an aver
age 200 bricks per day for clay bricks
and mortar.

Tekology bricks and blocks can be
produced in a wide array of textures
and colors. This is in part due to the
varying colors and textures of the
wastes used. Bricks made from fly
ash are naturally smoother than those
made from metallurgical slag. The natu
ral textures of the bricks that ES&T ex
amined were quite attractive, varying
from semismooth to the normal coarse
ness associated with bricks. Tekology's
Ryan explains that all Tek products
can be rock-faced (chipped) to have a
rough, stone-edged appearance, or
glosses can be applied to give the walls
a more finished look. Bricks made from
lighter colored wastes can be tinted in a
number of different shades for color
variation.

Interlocking Teklokbloks eliminate
the need for the high cost of masonry
labor and materials, since the blocks
can be set in place by unskilled labor.
Wall building with Teklokbloks is
simple because they go together only
one way. Ryan terms them "idiot
proof."

Capital and manufacturing costs are
lower than those for kiln operations.
Equipment capable of producing 5000
bricks per hour (not including land or
buildings) would cost about $450,000.
Production cost of Tekbriks ranges

from $17.50 to $20 per 1000 as con
trasted with $35 to $40 per 1000 for
conventional bricks.

Licensing and R&D

Tekology Corp. doesn't intend to go
into the brick business itself, but licences
its technology for a fee and royalty
payments. The first licensee was New
Providence Development Co., Ltd.
(Nassau, Bahamas) which will make
Tekbloks and Tekbriks out of ocean
bottom and waste tailings.

Earlier this year, Ryan announced
that Tekology has signed an agreement
with Puerto Rican interests for exclusive
licensing of the Tek process in Puerto
Rico. Teklokbloks will be produced
for low-cost buildings. The first Tek
plant is expected to be in operation this
year.

Certain-teed Products Corp., Tek
ology's parent company, has exclusive
licensing rights in the U.S., with the
exception of Hawaii and Alaska. At
press time, Tunison Brick, Inc. (Lake
Park, Ga.) has licensed the Tek process
to produce bricks from phosphate
mine tailings. The plant is expected
to be in full production this summer.

Under contract with the Glass Con
tainer Manufacturers Institute, Tek
ology Corp. earlier this year success
fully used ground-up, nonreturnable
glass bottles to form building blocks
which exceed ASTM specifications. "The
glass wall, even the glass house, is now
something that can be realistically
achieved," Ryan points out.

Tekology researchers are also experi
menting with using spent oil shale waste
as a substitute for Portland cement in
the Tek process. Tekology Corp. has
applied for a patent on this newest
development.

Firms the world over are sending
samples of their various wastes to the
Tek people to examine for the possi
bility of making bricks. The samples

Recycling. The bricks in the house at
the left were made out of ocean bollom
and waste tailings. Tekology's Ryan
(below) builds a model Teklokblok wall
(the real thing is in the background)

received are so numerous that Tekology
now charges $150 for this service. After
the first brick is made and tested, Tek
ology lists the characteristics, assets, and
liabilities of the brick for the inquirer.

Problems

Although the Tek process for recycling
waste materials is certainly potentially
attractive, there are some potential
problems. Despite the fact that Tek
bricks and blocks pass ASTM tests with
flying colors, local building codes are
widely variable, and getting local ap
proval for their use in buildings can be
time-consuming and difficult.

Labor factors may rule out the use
of the Tek process. For example,
bricks from iron tailings weigh around
eight pounds instead of the usual five
pounds, an added burden that brick
layers probably would not accept.
And, of course, there will inevitably be
opposition and stiff competition from
brick factories.

Many firms are hesitant about enter
ing a field about which they know noth
ing, despite the opportunity to make
money from wastes. Although Tekology
Corp. is not at present prepared to
make bricks from a customer's waste in
any large quantity, the customer can
license the Tek process and have Cer
tain-teed Products Corp. handle the
final building product, using its experi
enced sales and marketing forces. CKL

Volume 6, Number 6, June 1972 503



Reuse, recovery lower
pollution from brewery

An environmental science writer's dream
come true: the chance to do a story on
pollution control in the brewing in
dustry. Writers and Brew, after all,
get on famously-the one extolling
the virtues of the other; the second
aiding and abetting the vice of the first.

Americans like beer. Last year, they
drank more than 127 million barrels of
it, according to U.S. Treasury Depart
ment statistics (one barrel contains 31.5
gal. of beer). And while Americans con
sume only about half as much beer per
capita as northern Europeans-the
world's most enthusiastic tipplers-the
U.S. brews twice as much beer as the
first runner up, West Germany.

The potential for pollution is high.
Brewing consumes large amounts of
water. Beer itself is about 93 % water
and the average brewery uses about 10
gallons of process water for each gallon
of beer it makes. Effluent from even a
small brewery-one which produces
half a million barrels of beer annually
averages 700,000-800,000 gpd. BOD

is in the neighborhood of 4000 mg/1.
and total solids are in the looo-ppm
range. Solid wastes-spent grains, hops,
and sludges of various composition-all
add to pollution-abatement headaches
for brewers.

Brewing process

The first step in the brewing process is
malting. Whole barley is steeped in cool
water and aerated for about 48 hr.
The softened grain is then placed in
germination bins at constant tempera
ture and humidity for about a week.
The germination process converts crude
starch in the grain to soluble sugars and
starches by enzymatic action. The
barley is mechanically turned through
out the germination period to assure
even sprouting.

With germination complete, the barley
is transferred to drying kilns which
gently toast the grain to caramelize it
and stop further growth. The dry
roasted grain is now called malt and
needs only to be milled before it is
used to give color and aroma to the
finished beer.

504 Environmental Science &Technology

Beer begins by mixing malt, brewer's
rice, and water in large mash kettles
and cooking through various tempera
ture cycles to finish the conversion of
starches into malt sugar. The cooked
mash is filtered and the clear, amber
malt extract is boiled with hops which
add flavor and aroma. Spent hops are
removed and the hot extract-called
wort-is pumped to a coolship where
undesirable proteins coagulate and settle
out.

Cooled wort is mixed with brewer's
yeast in primary fermentation tanks
where malt sugars are converted to
alcohol and CO2• Secondary fermenta
tion and aging complete the process
and the clarified, finished beer is ready
for bottling.

Waste treatment

Waste is generated at every step of
the brewing process. Although virtually
all the contaminants are biodegradable,
the fact that they're present in such
large quantities makes treatment es-

sential. One brewer visited by ES&T

the Adolph Coors Co.-has been able
to cut pollution considerably by reusing
water and reclaiming brewing by-prod
ucts, rather than discharging them di
rectly to their treatment plant.

The Coors brewery-located near
Denver in Golden, Colo.-is large by
industry standards. It makes about nine
million barrels of beer per year for
distribution in 11 western states. Until
1953, according to Coors's general
manager for environmental control,
Howard V. Lewis, the brewery, in
dustries associated with it, including a
porcelain manufacturing plant, and the
city of Golden all were discharging
untreated wastes directly into Clear
Creek, a tributary of the South Platte
River. In 1953, Coors built a primary
treatment plant to take care of the
effluent from the brewery as well as the
city's sewage.

The plant didn't work very well,
according to Lewis, because of heavy
initial loadings and fluctuating pH.



By cutting initial loadings and

modifying sludge process, Adolph Coors

makes plant effluent sparkle

Bits of solid waste-spent hops, grains,
paper labels-<:hoked the digesters.
By adding screens and mechanical
separators, Coors was able to upgrade
the performance of the plant. Trapped
solid wastes were pumped to anaerobic
digesters modified with gas and steam
recirculation systems to improve mix
ing.

Other problems remained, according
to Lewis. Plant loadings were still
extremely high, and the digesters had
difficulty coping with shock loadings
from batch brewing and malting opera
tions.

Coors initiated a recovery program
to cut loading and capture potentially
valuable by-products. Recovering waste
beer-overftow from the filling Iines
rather than allowing it to ftow into the
treatment plant was particularly help
ful, Lewis says.

Beer has a BOD of more than 125,000
mg/l., he notes, and by cooking waste
beer in evaporative condensers, Coors
not only reduced loading considerably,

but produced a syrup which could be used
as a binder to form livestock pellets
from spent grains and hops. Waste
yeast was also dried, Lewis says, and
made into a high-protein poultry feed
supplement.

With such recovery procedures, Coors
was able to reduce plant loadings from
about 4000 mg/l. BOD to roughly 1600
mg/l. However, this was still not good
enough since primary treatment con
tinued to yield eflluent with a BOD
of about 1200 mg/l. and suspended
solids content of about 125 mg/l. "Sec
ondary treatment was clearly neces
sarY,n Lewis says.

Pilot studies indicated that activated
sludge processes would need to be
modified slightly because of the high
carbohydrate content of the eflluent.
Carbohydrates promote rapid growth
of Spherotilus natans-a lilamento~s
plant which quickly clogs sedimentation
basins. The solution to that problem,
according to Lewis, was to inject small
amounts of highly digested sludge di-

rectly into the activated sludge return.
Another problem was nutrient avail

ability. The BOD:N:P ratio necessary
for the secondary treatment unit to
function properly, Lewis says, should
be on the order of 100:5:1. But brewery
eflluent is both phosphate and nitrogen
poor.

Wastes from the city of Golden
currently supply ample phosphate, but
Lewis says he must add anhydrous am
monia to make up for the nitrogen
deficiency. Golden will soon join a
metro municipal treatment plant, he
adds, and Coors will have to supply
phosphate as well.

Sludge handling

Waste activated sludge is thickened
in a ftotation cell with a cationic poly
electrolyte to an average solids concen
tration of about 4 %. The activated
sludge and primary settled sludge are
pumped to a holding tank which is
agitated to keep the solids evenly dis
persed. Prior to 1963, Coors took this
liquid sludge directly to landfill in
tank trucks. But, says Lewis, that proved
to be a costly, inefficient method of
disposal which had to be operated
around the clock. The sludge mixture is
now fed to a vacuum lilter. Dewatered
sludge is trucked to company land,
where it is mechanically turned with
tracked machinery and farm equipment
to minimize odors and work it into the
soil. Experiments are under way to
test the feasibility of drying sludge
further. The sludge is 44% protein,
Lewis points out, making it an ideal
candidate for use in animal feeds.

Final clarified eflluent from the sec
ondary clarifiers is chlorinated in a con
tact cell before being discharged to
Clear Creek. The final eflluent shows a
reduction of better than 95 % in BOD
and better than 97% reduction of sus
pended solids-well within the limits
for discharge set by the State of Colo
rado. HMM

Mash kettles. Copper-capped vats,
lined with stainless steel, are the heart
of the brewery

Volume 6, Number 6, June 1972 50S



Reclaiming The Meadows
Trying to rationalize conflicting uses of New Jersey's

last large space resource in a highly urbanized area is the

Herculean task of the Meadowlands Commission

City in a swamp. Master plan ca//s for self-contained residential clusters in harmony with the natural topography

Less than five miles from the swarming
press of Times Square there remains a
sparsely populated salt marsh, larger
than Manhattan Island and 20 times
as large as Central Park. Ringed
by people-packed municipalities, this
20,000 acre bog-The Meadows, as it is
euphemistically called-has for cen
turies resisted man's efforts to subdue it.

The early settlers built wooden dams
and dikes to wrest the land from the
water, but their bulwarks were no match
for the tides and burrowing muskrats.
Later entrepreneurs substituted iron
for wood and saw their investments
swallowed whole as the drying land
split open and engulfed the offending
metal.

Not content with a swamp, man
made a slough of The Meadows. Some
40,000 tons of garbage are dumped there
each week. Many of the communities
surrounding The Meadows are not
even sewered. Through the heart of
The Meadows runs the Hackensack
River-one of the most seriously pol
luted streams in the nation.

What flows through The Meadow
lands is not milk and honey, but to the
New Jersey Hackensack Meadowlands
Development 'Commission (HMDC), The
Meadows is' the Promised Land. If
HMOC has its way, The Meadows will be
transformed into a showcase for land

506 En"ironmental Science & Technology

use planning and reclamation. Under
a master plan recently released by
HMDC, the marsh would support various
industrial, commercial, and residential
uses coexisting in an "environmentally
sound" fashion with natural scenic.
beauty and wildlife preserves. The
plan provides for

• Self-contained island residential
clusters on waterways, complete with
shopping centers, churches, schools, and
commercial and recreational facilities

• 1500 acres of public parks, com
mercial golf courses, marinas, and the
like

• a water-oriented business, shopping,
civic, entertainment, and cultural center

• water-based mass transit systems
• improved commuter transit facilities

including transportation centers where
commuters could transfer to rail or
bus lines leading to major urban des
tinations

• transformation of used up landfill
sites into parklands

• a large section of the southern end
of the tract to be set aside as a wildlife
preserve grown over with swamp grass,
which would aid in combatting pollution.

The combined residential areas would
make up a population center of about
400,000 people, making the Hackensack
Meadows the third largest city in the
state of New Jersey.

Orderly development

In 1968, the New Jersey legislature
passed the Hackensack Meadowlands
Reclamation and Redevelopment Act
which established HMOC to oversee
"orderly and environmentally sound"
development of the vast marsh. The
intent of the act was to avoid piecemeal
development and erosion of virtually the
last open space resource in the New
York City metropolitan area.

The Commission held its first meeting
in April 1969 and by late fall of the
same year it had adopted Stage I of a
master plan for land use. Stage I
established interim zoning regulations
to permit continuing development of
about 2500 acres of The Meadowlands
district where such development would
not jeopardize future options for the
master plan. At the same time, Stage
I deferred development of about 10,000
acres for a period not to exceed two
years. During those two years, HMOC

would complete the master plan and
hold public hearings to determine
whether or not "useful modifications"
of the plan might be in order before
the final zoning ordinances were promul
gated. At press time, that two-year
moratorium was about to expire.

HMOC also prepared a number of
technical support studies-dealing with
the geological, ecological, and de-



velopmental history of the marsh